

CERTIFICATE OF TEST

Test certificate n°:
"IBE-BVI" – P-15.176/PP50JJ & PO50JJ"

Date certificate: 24 July 2015
Test Sample: Manufacturer references:
Sharps container Type: PP50JJ/PO50JJ
Material: Polypropylene
Dimensions: (400x330x540) mm
Weight: PP 1580 g / PO 1700 g
Real capacity: 43 litres



Owner: **PLAZUR**
Avenue du 14 juillet, 60J
F - 21300 CHENÔVE
FRANCE

Manufacturer: **Container**
Bichat SAS
20, Route de Bourg
F - 01250 Villereversure

Lid
BOUILLARD SAS
38 route de Louhans
F - 71370 ST GERMAIN DU PLAIN

Test: According to EN ISO 23907 (October 2012): Sharps injury protection – Requirements and test methods – Sharps containers and NF X 30-511 (April 2015): Containers for medical care waste – Additional and/or alternative characteristics and requirements for sharps containers

Test Results: **The present materials comply with the European Norm EN ISO 23907 (October 2012) and French norm NF X 30-511 (April 2015).**
The complete description of the presented material, the results and findings of the tests are given in the report **PBO/pbo/P-14.079 of 03-Apr-2014**, **PBO/pbo/P-14.131 of 24-Apr-2014** and **PBO/pbo/P-15.176-C of 24-Jul-2015** which is inextricable to this certificate

The Belgium Packaging Institute Ltd, Z.I. Research Park 280, B-1731 Zellik, certifies the here above mentioned statements. Any change of the presented material or production method involves a new series of conformity tests on the modified packages to be performed by the Belgium Packaging Institute.

The certificate and report are valid for an unlimited period as far as the production method remains identical and the packaging remains within the specifications of the tested samples.

Quality Manager



Filip Van Impe



Analyst



Philippe Bourdon

page 1/1

This certificate of test and its report shall not be reproduced except in full, without written approval of the B.V.I.-I.B.E.